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Arm/Horn Assembly (Before 7/2/10)
Model - RPS350-1

Item
Number Part Number DescriptionNote

Quantity Per
Package Assembly

1071249 Plug Button, Dome, Black (1-1/4") 1 21
1071091-NLA NLA - Arm/Horn Tube Assembly 1 12

1076388 Pad, Grip 1 23
12642X000 Screw (#8-18 x 5/8") 1 14

1070180-NLA NLA - Bushing, Drive Lift 1 25
1070969 Bar, Pad 1 16
1070177 Knob, Hook, Black 1 87
1028769 Locknut (5/16-18) 1 88
1070902 Cap, Hook 1 89
1070175 Bushing, Horn 1 210
1071834 Bracket, Horn, Grey 1 111
1007269 Screw, Socket Button Head (1/4-20 x 5/8") 1 812

1071835-NLA NLA - Bracket, Linkage, Grey 1 213
1025195 Locknut (1/4-20) 1 1014

1071831-NLA NLA - Spacer, Guard - Left 1 115
1049527 Washer, Nylon (3/8 x 3/4 x 1/16") 1 216

1071154-NLA NLA - Linkage Bracket Assembly 1 117
1071830-NLA NLA - Spacer, Guard - Right 1 118

1009838 Screw, Socket Button (1/4-20 x 3/4") 1 219
1070176 Bushing, Handle 1 420

1073706-NLA NLA - Label, Lift - Tall, Medium, and Short 1 121

 


